
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

South Central
Wastewater Authority 

Financial Statements 
Year Ended June 30, 2019



 

 
 
 
 

South Central Wastewater Authority 
 

Financial Statements 
Year Ended June 30, 2019 

 
 

  



 

 
 
 

SOUTH CENTRAL WASTEWATER AUTHORITY 
 

Petersburg, Virginia 
 

(A Public Body Politic and Corporation Chartered July, 1996) 
 
 

 
- Board of Directors - 

 
Douglas E. Smith, Chairman 

City of Colonial Heights 
 

Aretha Ferrell-Benavides, Vice-Chairman 
City of Petersburg 

 
George B. Hayes, P.E., Secretary-Treasurer  

Chesterfield County 
 

Dr. Joseph P. Casey, Member 
Chesterfield County 

 
Percy C. Ashcraft, Member 

Prince George County 
[...]
Statement of Net Position
June 30, 2019

(With Comparative Totals for the Prior Year)

 
  



 

11 

2019 2018

Liabilities
 Current Liabilities 
   Accounts payable and other accrued expenses $ 137,673         $ 375,777         
   Refunds due to member localities 586,821         -                    

     Total Current Liabilities $ 724,494         $ 375,777         

  Noncurrent Liabilities
   Net OPEB liabilities $ 215,101         $ 266,609         
   Net pension liability 81,482           105,031         
   Compensated absences 219,651         223,256         

     Total Noncurrent Liabilities $ 516,234         $ 594,896         

      Total Liabilities $ 1,240,728      $ 970,673         

Deferred Inflow of Resources
  Pension related items $ 155,335         $ 303,934         
  OPEB related items 73,071           20,512           

          Total Deferred Inflows of Resources $ 228,406         $ 324,446         

Net Position
  Investment in capital assets $ 17,562,467    $ 18,760,066    
  Unrestricted 12,562,041    10,849,543    

        Total Net Position $ 30,124,508    $ 29,609,609    

The accompanying notes to financial statements are an integral part of this statement.

June 30, 2019 (continued)
(With Comparative Totals for the Prior Year)

SOUTH CENTRAL WASTEWATER AUTHORITY

Statement of Net Position

 
  



 

12 

2019 2018
Operating Revenues
  Charges for services $ 7,612,279     $ 7,084,300    
  Septage and miscellaneous 1,092,108     1,018,489    

        Total Operating Revenues $ 8,704,387     $ 8,102,789    

Operating Expenses
Operating and maintenance:

Salaries $ 1,825,302     $ 1,854,165    
Employee benefits 624,441        563,363       
Contractual services 379,388        225,495       

      Chemicals 567,251        510,259       
Materials and supplies 374,607        559,093       
Sludge disposal 385,682        269,375       
Other charges 600,573        562,996       
Nutrient credit purchases 466,164        610,075       

Depreciation 1,128,870     1,012,043    

$ 6,352,278     $ 6,166,864    

Net Operating Income (Loss) $ 2,352,109     $ 1,935,925    

Nonoperating Revenues (Expenses)
Contributions from member localities:
  Equipment repair and replacement $ -                    $ 429,215       
  Operations and maintenance reserves -                    685,868       
Interest income 36,361          7,772           
Litigation proceeds 21,561          -                   
Other revenue (expense) 1,030            (224,294)      
Abandoned project costs (1,885,556)    -                   
Loss on disposal of equipment (10,606)         (239)             

        Total Nonoperating Revenues (Expenses) $ (1,837,210)    $ 898,322       

  Change in net position $ 514,899        $ 2,834,247    

Net position, beginning of year 29,609,609   26,775,362  

Net position, end of year $ 30,124,508   $ 29,609,609  

The accompanying notes to financial statements are an integral part of this statement.

(With Comparative Totals for the Prior Year)

SOUTH CENTRAL WASTEWATER AUTHORITY

Statement of Revenues, Expenses and Changes in Net Position
Year Ended June 30, 2019

        Total Operating Expenses



 

13 

2019 2018
Cash flows from operating activities:
  Receipts from customers and users $ 9,375,914    $ 8,028,143    
  Payments to suppliers and vendors (3,117,482)  (2,681,386)  
  Payments to and on behalf of employees (2,621,410)  (2,596,123)  

    Net cash provided by (used for) operating activities $ 3,637,022    $ 2,750,634    

Cash flows from capital and related financing activities:
  Intergovernmental revenue - equipment replacement $ -                  $ 429,215       
  Acquisition of plant and equipment (1,859,849)  (1,438,548)  
  Proceeds from sale of equipment -                  25               

    Net cash provided by (used for) capital and related
    financing activities $ (1,859,849)  $ (1,009,308)  

Cash flows from noncapital financing activities:
  Intergovernmental revenue - operation and maintenance reserves $ -                  $ 685,868       
  Litigation proceeds 21,561         
  Other revenue (expense) 1,030           (224,294)     

    Net cash provided by (used for) noncapital financing activities $ 22,591         $ 461,574       

Cash flows from investing activities:
  Interest received $ 36,361         $ 7,772           

    Net cash provided by (used for) investing activities $ 36,361         $ 7,772           

    Net increase (decrease) in cash and cash equivalents $ 1,836,125    $ 2,210,672    

Cash and cash equivalents at beginning of year $ 11,204,875  $ 8,994,203    

Cash and cash equivalents at end of year $ 13,041,000  $ 11,204,875  

Reconciliation of operating income (loss) to net cash provided 
  by (used for) operating activities:
    Operating income (loss) $ 2,352,109    $ 1,935,925    
    Adjustments to reconcile operating income (loss) to net cash 
      provided by (used for) operating activities:
        Depreciation 1,128,870    1,012,043    
        Changes in operating assets and liabilities:
          (Increase) decrease in receivables 84,706         652,809       
          (Increase) decrease in inventories (88,912)       (8,253)       
          (Increase) decrease in prepaid expenses (49,217)       -                  
          Increase (decrease) in operating accounts payable and accrued expenses (205,688)     64,160         
          Increase (decrease) in refunds due member localities 586,821       (727,455)     
          Increase (decrease) in compensated absences (3,605)         7,077           
          (Increase) decrease in net pension liability (23,549)       (390,264)     
          (Increase) decrease in pension deferred outflow of resources 14,934         85,984         
          (Increase) decrease in OPEB deferred outflow of resources (11,899)       (1,059)         
          Increase (decrease) in pension deferred inflow of resources (148,599)     111,933       
          Increase (decrease) in OPEB deferred inflow of resources 52,559         20,512         
          Increase (decrease) in OPEB liabilities (51,508)       (12,778)       

Net cash provided by (used for) operating activities $ 3,637,022    $ 2,750,634    

The accompanying notes to financial statements are an integral part of this statement.

(With Comparative Totals for the Prior Year)

SOUTH CENTRAL WASTEWATER AUTHORITY

Statement of Cash Flows
Year Ended June 30, 2019



SOUTH CENTRAL WASTEWATER AUTHORITY 
 

Notes to Financial Statements 
June 30, 2019 

 
 

14 

NOTE 1 – ORGANIZATION AND NATURE OF BUSINESS: 
 
The Wastewater Treatment Plant was originally constructed in the mid-1950s as a primary treatment facility with 
a rated capacity of 14 mgd.  The treatment plant was owned and operated by the City of Petersburg with flows 
originating from the Cities of Petersburg and Colonial Heights and the Counties of Chesterfield, Dinwiddie, and 
Prince George.  The treated effluent from the SCWWA Wastewater Treatment Plant discharges to the 
Appomattox River, a tributary of the James River, which is a major watershed of the Chesapeake Bay.  In the 
1970s the plant was expanded to include secondary treatment and was rerated to 15 mgd.  In May of 1987, due 
to difficulties consistently meeting its discharge permit, the Commonwealth of Virginia State Water Control Board 
issued a Consent Decree.  The Consent Decree outlined a Scope of Work that included examinations of the 
system.   
 

 Phase 1 Evaluation 
o Treatment plant’s capability to comply with the current National Pollutant Discharge Elimination 

System (NPDES) 
o Capital improvements to or changes in operating procedures of the treatment plant and repairs 

to the tributary sewage systems which may be necessary to meet the present NPDES permit 
limits 

 Phase 2 Evaluation 
o Capability of the treatment plant to comply with anticipated future NPDES permit limitations 
o Capability of the treatment plant in meeting future community wastewater treatment needs 
o Capital improvements to or changes in operating procedures of the treatment plant which may 

be necessary to comply with anticipated future NPDES permit limitations or future community 
wastewater treatment needs 

In January 1987, Wiley and Wilson was contracted to perform the evaluations outlined in the Consent Decree.  
Wiley and Wilson provided a Phase 1 report in June 1987 outlining facility improvements that were necessary to 
meet the current NPDES permit limits.  The Phase 2 study report was completed in May 1988 and outline 
additional improvements including expansion from 15 mgd to 20 mgd.  In July 1988 Wiley and Wilson was 
contracted to provide design of facilities outline in the Phase 1 and 2 reports.  A construction contract for Priority 
One improvements, needed to meet NPDES permit limits, was awarded in February 1990.  Construction included 
a new laboratory building, new final clarifier, new sludge dewatering facilities, dechlorination facility, odor control 
systems, new pumps and grinders, and rehabilitation to some of the current systems.  The Authority was required 
to have this project substantially complete by February 1992. 
 
Engineering proposals for Priority Two work, related to future needs and expansion of the treatment plant, were 
solicited in March 1991.  In May 1991, the Authority selected Hazen and Sawyer Engineers, Inc. as engineering 
consultants for this work.  Priority Two work included construction of degritting and primary settling tanks, new 
aeration tanks and raise current tankage, new chlorine contact tanks, and removal of the outdated heat treatment 
system, and replacement with belt thickeners/ belt dewatering with lime stabilization for solids.  On July 2, 1996 
the Cities of Petersburg (52.5%) and Colonial Heights (20%) and the Counties of Chesterfield (10%), Dinwiddie 
(10%), and Prince George (7.5%) formed the South Central Wastewater Authority.  The South Central 
Wastewater Authority (SCWWA) took over ownership and operation of the existing City of Petersburg 
Wastewater Treatment Plant.   
 

 
 



SOUTH CENTRAL WASTEWATER AUTHORITY 
 
Notes to Financial Statements 
June 30, 2019  (Continued) 
 
 

15 

NOTE 1 – ORGANIZATION AND NATURE OF BUSINESS: (CONTINUED) 
 
Since 1996, the SCWWA has owned and operated the wastewater treatment facility.  In 1999, the facility was 
rerated from 20 mgd to 23 mgd with a peak flow of 52.6 mgd.  The treatment facility is a conventional secondary 
wastewater treatment plant with enhanced biological phosphorus removal and provides preliminary, primary, 
and secondary treatment for biological oxygen demand  removal.  Solids handling facilities include primary 
sludge and scum handling, return and waste activated sludge pumping, waste activated sludge gravity belt 
thickening, combined primary/secondary liquid sludge storage, belt filter press mechanical dewatering, alkaline 
(lime) biosolids Class B stabilization, and covered biosolids storage. Ancillary facilities include septage receiving, 
filtrate and plant drain pump stations, and odor control. 
 
In 2006, the SCWWA joined the Virginia Nutrient Credit Exchange Association (The Nutrient Exchange).  The 
Nutrient Exchange was formed to coordinate and facilitate nutrient credit trading among its members to help 
improve water quality efficiently and cost-effectively.  Through The Nutrient Exchange, the SCWWA has 
maintained regulatory nutrient wasteload compliance. 
 
In 2009, the SCWWA intended to upgrade the facility to remove excess Total Nitrogen and Total Phosphorus to 
meet the Chesapeake Bay 2010 Total Maximum Daily Load (TMDL).  The Authority contracted with O’Brien and 
Gere Engineers Inc. (OBG) to evaluate and design upgrades to the treatment facility to achieve the nutrient 
wasteload allocations for 23-MGD average daily flow (evaluating what additional hydraulic improvements may 
be necessary to meet the TMDL) and update and renovate other facilities where identified by the Authority.  OBG 
completed the design in 2009 and in 2011 CH2M Hill was contracted to Value Engineer the design. In 2012, the 
SCWWA Board of Directors decided to delay the construction of the Nutrient Upgrade.   
 
In response to Virginia’s 2025 WIP III goals, the SCWWA staff and two board members met with the Virginia 
Secretary of Natural Resources and the Director of the Virginia Department of Environmental Quality to discuss 
options for funding a nutrient upgrade project.  Following this meeting the SCWWA contracted with consultant 
engineers Hazen and Sawyer to develop a Preliminary Engineering Report (PER) and assist in the Water Quality 
Improvement Fund (WQIF) grant application.   
 
 
NOTE 2 – SUMMARY OF SIGNIFICANT ACCOUNTING POLICIES: 
 
A. Financial Reporting Entity 
 

The Authority’s governing body is comprised of one member appointed by each of the five participating 
jurisdictions.  These governmental entities have an ongoing financial responsibility to the Authority because 
its continued existence depends on continued funding by the participants.  The Authority is a legally separate 
entity from the participating governments and no participating government has access to its resources or 
surpluses, nor is any participant liable for the Authority’s debts or deficits.  The Authority also has the ability 
to finance its capital projects through user charges or the sale of revenue bonds.  
 
The Authority has been determined to be a joint venture of the five participating jurisdictions.  The Authority 
is not a component unit of any of the participating governments.  There are no component units to be included 
in the Authority’s financial statements.  

  



SOUTH CENTRAL WASTEWATER AUTHORITY 
 
Notes to Financial Statements 
June 30, 2019  (Continued) 
 
 

16 

NOTE 2 – SUMMARY OF SIGNIFICANT ACCOUNTING POLICIES:  (CONTINUED) 
 
B. Basis of Accounting  
 

South Central Wastewater Authority operates as an enterprise fund, uses the flow of economic resources 
measurement focus and its accounts are maintained on the accrual basis of accounting.  Under this method, 
revenues are recognized when earned, and expenses are recorded as liabilities when incurred, without 
regard to receipt or payment of cash.  The Authority accrues revenue for services rendered but not yet billed 
at the end of the fiscal year.  The Authority follows Governmental Accounting Standards Board (GASB) 
pronouncements. 
 
The Authority distinguishes operating revenues and expenses from nonoperating items.  Operating revenues 
and expenses generally result from providing services, and producing and delivering goods in connection 
with the Authority’s principal ongoing operations.  The principal operating revenues of the Authority are 
charges to customers for sales and services.  Operating expenses include the cost of sales and services, 
administrative expenses, and depreciation on capital assets.  All revenues and expenses not meeting this 
definition are reported as nonoperating revenues and expenses. 
 
Governmental Accounting Standards Board (GASB) Statement No. 34, Basic Financial Statements and 
Management’s Discussion and Analysis for State and Local Governments requires the financial statements 
to include a Management’s Discussion and Analysis (MD&A) section providing an analysis of the Authority’s 
overall financial position and results of operations. 

 
C. Basic Financial Statements 

 
Since the Authority is only engaged in business-type activities, it is required to present only the financial 
statements required for enterprise funds.  For the Authority, the basic financial statements and required 
supplementary information consist of: 
 
 – Management’s Discussion and Analysis 
 
 – Enterprise Fund Financial Statements 
  - Statement of Net Position 
  - Statement of Revenues, Expenses and Changes in Net Position 
  - Statement of Cash Flows 
  - Notes to Financial Statements  